Installation

Easy to Install, Easy to Use!

The Garage Gator is a DIY product. Customers should refer to these instructions and watch the installation video for best results. We are available Monday thru Friday 9 am–5 pm EST for any additional support.

Phone: 1–888–GATOR–08

Phone: (352) 609–7025

Email: info@garagegator.com

Find a Garage Gator Installer Near You!

Garage Gator lift with close up of remote

GG4125

GG4125 Manual English

What’s included in the box GG4125

Motor Mounting Plates, Motor Hoist, Spacer Channel Bar, Spacer Channel Pully Bar, (2) Hook Connector, (2) Hook Bar Ends, (4) Storage Hooks, (2) Bike Cables, Storage net

Hardware kit

(6) Lag bolts, ¾” drill bit, (4) 5/16” Nut, Controller Wall Hook, (4) ¼” x ½” bolt, (4) 6mm nut, (2) Power Cord Cable Clamps, (2) Wood screws, Paper Motor Mounting Plate Template, 13mm nut

Garage Gator lift with close up of remote

GG4125CK

GG4125 Manual English

What’s included in the box GG4125CK

Motor Mounting Plates, Motor Hoist, Spacer Channel Bar, Spacer Channel Pully Bar, (2) Hook Connector, (2) Hook Bar Ends, (4) Storage Hooks, (2) Bike Cables, Storage net

Kayak and Canoe Padded Sling Kit

(2) Padded Nylon Waterproof Slings, Canvas Travel Tote, Wall Storage Hook

Hardware kit

(6) Lag bolts, ¾” drill bit, (4) 5/16” Nut, Controller Wall Hook, (4) ¼” x ½” bolt, (4) 6mm nut, (2) Power Cord Cable Clamps, (2) Wood screws, Paper Motor Mounting Plate Template, 13mm nut

Garage Gator Platform Lift

GG4125PL

GG4125CManual

What’s included in the box GG4125PL

Motor Mounting Plates, Motor Hoist, Spacer Channel Bar, Spacer Channel Pully Bar, (2) Hook Connector, (2) Hook Bar Ends, (4) Storage Hooks, (2) Bike Cables, Storage net

Hardware kit

(6) Lag bolts, ¾” drill bit, (4) 5/16” Nut, Controller Wall Hook, (4) ¼” x ½” bolt, (4) 6mm nut, (2) Power Cord Cable Clamps, (2) Wood screws, Paper Motor Mounting Plate Template, 13mm nut

Platform Kit

3’ x 3’ Gridded Platform, (2) Platform Cables, (4) Eye Bolts

Model 220 with remote lift

GG8220

GG8220 Manual English

What’s included in the box GG8220

Motor Mounting Plates, Motor Hoist, Spacer Channel Bar, Spacer Channel Pully Bar, Hook Bar Center, (2) Hook Connector, (2) Hook Bar Ends, (8) Storage Hooks, (4) Bike Cables, Storage net

Hardware kit

(12) Lag bolts, ¾” drill bit, (4) 5/16” Nut, Controller Wall Hook, (2) ¼” x ½” bolt, (3) 6mm nut, (2) Power Cord Cable Clamps, (2) Wood screws, Paper Motor Mounting Plate Template, 13mm socket

Hooks on bar lift system

GG8220CK

GG8220 Manual English

What’s included in the box GG8220

Motor Mounting Plates, Motor Hoist, Spacer Channel Bar, Spacer Channel Pully Bar, Hook Bar Center, (2) Hook Connector, (2) Hook Bar Ends, (8) Storage Hooks, (4) Bike Cables, Storage net

Hardware kit

(12) Lag bolts, ¾” drill bit, (4) 5/16” Nut, Controller Wall Hook, (2) ¼” x ½” bolt, (3) 6mm nut, (2) Power Cord Cable Clamps, (2) Wood screws, Paper Motor Mounting Plate Template, 13mm socket

Kayak and Canoe Sling Kit

(2) Padded Nylon Waterproof Slings, Canvas Travel Tote, Wall Storage Hook

Lift your clutter up, up, up, and AWAY!

GG8220PL

GG8220CManual

What’s included in the box GG8220

Motor Mounting Plates, Motor Hoist, Spacer Channel Bar, Spacer Channel Pully Bar, Hook Bar Center, (2) Hook Connector, (2) Hook Bar Ends, (8) Storage Hooks, (4) Bike Cables, Storage net

Hardware kit

(12) Lag bolts, ¾” drill bit, (4) 5/16” Nut, Controller Wall Hook, (2) ¼” x ½” bolt, (3) 6mm nut, (2) Power Cord Cable Clamps, (2) Wood screws, Paper Motor Mounting Plate Template, 13mm socket

Platform Kit

(2) Side Angle Irons, (8)2” x 5/16 Bolt Nut & Washer Set, (4) 2 ¾” x 5/16” Bolts, Nuts, & Washer, (2) 3’ x 3’ Gridded Platform, (2) Platform Cables, (4) Eye Bolts

Masterfully Handcrafted for Awesomeness

WE DO MOVE

YOUR WORLD

Greatives – Design, Marketing, Sales

Working Hours : 09:00 – 19:00
Address : 44 Oxford Street, London, UK 22004
Phone : +380 22 333 555